
Cost and Energy Metrics for Municipal Water Reuse 
Daniel E. Giammar,* David M. Greene, Anushka Mishrra, Nalini Rao, Joshua B. Sperling, 
Michael Talmadge, Ariel Miara, Kurban A. Sitterley, Alana Wilson, Sertac Akar, Parthiv Kurup, 
Jennifer R. Stokes-Draut, and Katie Coughlin 

Cite This: https://doi.org/10.1021/acsestengg.1c00351 Read Online 

ACCESS Metrics & More Article Recommendations *ı Supporting Information 

ABSTRACT: Municipal water reuse can contribute to a circular 
water economy in different contexts and with various treatment 
trains. This study synthesized information regarding the current 
technological and regulatory statuses of municipal reuse. It provides 
process-level information on cost and energy metrics for three 
[...]
Reverse osmosis can be used to remove TDS concentration 

in a range from 1000 to 45,000 mg/L to concentrations below 
500 mg/L. Electrical energy spent in this process varies 
between 0.4 and 7 kWh/m3 depending on the volume and 
quality of water being treated.69 The pressure applied in RO 
for brackish and seawater desalination varies between 15 and 
80 bar depending on the TDS. For municipal water 

desalination, pressure applied is lower than 15 bar due to the 
relatively low TDS concentration. RO can efficiently remove 
most of the colloidal material, including bacteria, viruses, 
proteins, and smaller compounds, along with dissolved salts 
from water. 
O3/BAC is less expensive than RO in terms of initial capital 

and operations and maintenance costs because of the reduced 
energy requirements, elimination of concentrate and waste 
management costs, and higher water recovery. For example, in 
the study by Herman et al.,70 the initial capital cost (for 20-
year plant life with 25 MGD capacity) for RO was higher by 60 
MM$ than that for O3/BAC. Similarly, the operating and 
maintenance cost for RO was higher by 6 MM$/yr than that 
for O3/BAC. However, the equipment replacement costs for 
O3/BAC are higher (by 40 MM$) due to the higher cost UV 
system and replacement cost of O3 equipment.4 The 
combination of O3 and BAC can significantly transform or 
biodegrade effluent organic matter,71 trace organic contami-
nants oxidation,72 microbial pathogens, and indicators.48,73 

The primary limitations of O3/BAC include potential 
formation of bromate and N-nitroso-dimethylamine during 
ozonation, the inability to reduce TDS, and practical limits on 
TOC removal.74 

GAC can remove TOC, pathogens, and contaminants of 
emerging concerns. The capital, operation and maintenance, 
and environmental costs for RO and other membrane-based 
treatment are generally higher than that of the carbon-based 
treatment. Even with ocean discharge of the RO concentrate, 
the membrane-based treatment has higher capital and 
maintenance costs compared with those of the carbon-based 
treatment.75 In addition, the concentrated brine solution 
generated by RO needs further treatment in inland locations 
where direct discharge to the sea is not feasible. In a study by 
Schimmoller et al.,76 the triple bottom line cost was compared 
for treatment trains with RO and GAC. The capital cost 
incurred for the GAC train was lowest (90 MM$ for 20 
MGD), and the capital costs for trains with RO producing 20 
MGD varied from 120 to 300 MM$ depending on the 
concentrate handling techniques. With increasing capacity, the 
cost incurred for GAC became proportionately less expensive 
than RO. The annual operating and maintenance cost varied in 
a similar pattern as capital cost. For a 20 MGD plant capacity, 
an average of 3.6 MM$ was incurred for a GAC-based train 

Figure 8. WaterTAP3 estimated cost and electricity intensity 
breakdown by cost type for the overall production of water, which 
includes treatment as well as acquisition, storage, and distribution of 
water and management of byproducts. 

Figure 9. WaterTAP3 estimated cost and electricity intensity breakdown across different components of the overall production of water for 
facilities producing water from municipal supply from municipal wastewater, brackish water, and seawater. 

ACS ES&T Engineering pubs.acs.org/estengg Article 

https://doi.org/10.1021/acsestengg.1c00351 
ACS EST Engg. XXXX, XXX, XXX−XXX 

L 

Pursuant to the DOE Public Access Plan, this document represents the authors' peer-reviewed, accepted manuscript. 
The published version of the article is available from the relevant publisher.

https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig8&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig8&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig8&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig8&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig9&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig9&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig9&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig9&ref=pdf
pubs.acs.org/estengg?ref=pdf
https://doi.org/10.1021/acsestengg.1c00351?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


and 6.0−10.8 MM$ for an RO-based train. When considering 
just the treatment train, BAF/O3/GAC-based treatment is less 
expensive and less energy intensive than RO-based treatment, 
but additional considerations of needs for removal of specific 
constituents, including TDS, and options for concentrate 
management can factor heavily into the choice of treatment 
train for a given location. 
3.3.2. Comparison of Pipe Parity Metrics for Potable 

Supply from Municipal Reuse, Brackish Water, and Sea-
water. A comparison of pipe parity metrics was made using the 
same WaterTAP3 platform for the three largest U.S. facilities 
practicing RO-based treatment of municipal wastewater, 
brackish water, and seawater for potable water supply. The 
OCWD GWRS already described here is the largest plant 
practicing municipal reuse with a current production capacity 
of 100 MGD. Supply from a brackish water treatment plant 
was modeled based on the Kay Bailey Hutchinson Desalination 
Plant (KBHDP) in El Paso, Texas, which has a production 
capacity of 27.5 MGD and uses RO to produce potable water 
from brackish water with a TDS of approximately 2500 mg/L. 
The largest seawater desalination plant is the Carlsbad Plant in 
California, which has a production capacity of 50 MGD using 
RO. For this comparison, brackish water has the lowest LCOW 
and seawater desalination the highest (Figure 9). These 
differences are consistent with the literature.49,77−80 Individual 
facility ranges depend on a variety of localized factors, 
including labor and electricity costs, composition of source 
water quality (e.g., higher TDS, more complex contaminants); 
acceptance, siting, and permitting for new projects; and 
willingness to invest in emerging technologies, processes, or 
systems upgrades (e.g., energy efficiency/demand response, 
energy recovery/generation, efficient membranes).81 These 
results are in line with other existing literature for energy or 
electricity intensity per m3 of water treated. Despite brackish 
water having a higher TDS (∼2500 mg/L) than the treated 
wastewater that is the influent to the municipal reuse facility 
(∼990 mg/L), the LCOW was lower for brackish water 
treatment, which is probably due to differences in the 
pretreatment processes prior to RO for the facilities. KBHDP 
uses 15 μm cartridge filters,82 and OCWD uses membrane 
microfiltration (<1 μm pore sizes) because of differences in the 
concentrations and nature of the suspended solids in brackish 
groundwater and treated municipal wastewater effluent. 
Membrane microfiltration is both more expensive and more 
energy intensive than the use of cartridge filters. Another 
finding was that pretreatment for municipal reuse is a 

significantly larger contribution in terms of LCOW relative 
to brackish and seawater. 
Figure 10 presents a synthesis of the WaterTAP3 results, 

specific facility values, and estimated ranges of the electricity 
intensity of potable water production from different sources in 
the U.S. The estimated ranges from previous studies for 
seawater83 and for the other sources shown in Figure 1084 

encompass the values generated by WaterTAP3 . For waste-
water reuse, they are also consistent with facility comparisons 
across the U.S.,8,85 including for the OCWD GWRS, Big 
Spring CRMWD, and West Basin, CA.8,86 Comparisons of the 
electricity intensity for treatment of different source water 
options in California noted a kWh/m3 range; the energy 
requirements for seawater desalination could be at least two to 
three times greater than municipal reuse, 87 and up to 25% 
higher in terms of costs, with both being significantly more 
cost and energy intensive than traditional surface water 
treatment. Some forecasts are anticipating roughly half these 
intensity levels within 20 years, and perhaps faster rates of 
change are possible.1,79,86 

3.3.3. Semi-Arid Inland RO-Based Treatment Concentrate 
Management Scenarios. ZLD uses advanced water treatment 
technologies to eliminate liquid waste from produced treated 
water and to increase water recovery. To achieve high water 
recoveries of greater than 99%, some ZLD systems use 
membrane technologies to manage the wastewater effluent, 
and this leads to high energy consumption and high costs.88 In 
a pilot-scale study of ZLD (100 L/h) to achieve high recovery 
(>99%), surface water was treated sequentially with a fluidized 
weak acid cation exchange resin, UF, NF, and GAC combined 
with marble filtration. In the same study, the treatment train 
for groundwater included precipitation at high pH followed by 
sedimentation, weak acid cation exchange, and NF. These 
trains were designed to increase the recovery rate of membrane 
installations such as NF or RO by removing the scaling 
components from the feedwater.89 

Management of high salinity residual streams is often the 
limiting factor for municipal reuse in semiarid inland settings 
where discharge to the ocean is not an option. The deployment 
of water reuse in Big Spring was largely possible because of the 
ability to discharge RO concentrate to Beals Creek, which is 
naturally brackish due to the local geology. The most cost-
effective method of managing concentrated brine is to 
discharge it to surface water as seen in the case of Big Spring. 
In the absence of such a naturally brackish surface water for 
discharge, DWI, evaporation in large pond systems, or ZLD 
systems can be considered. Five such scenarios, two with DWI 

Figure 10. Energy intensity of production of potable water from treatment of different source water options including the model estimates from 
WaterTAP3 and specific values for two water reuse facilities. 

ACS ES&T Engineering pubs.acs.org/estengg Article 

https://doi.org/10.1021/acsestengg.1c00351 
ACS EST Engg. XXXX, XXX, XXX−XXX 

M 

Pursuant to the DOE Public Access Plan, this document represents the authors' peer-reviewed, accepted manuscript. 
The published version of the article is available from the relevant publisher.

https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig10&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig10&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig10&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig10&ref=pdf
pubs.acs.org/estengg?ref=pdf
https://doi.org/10.1021/acsestengg.1c00351?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


and three with ZLD, are presented below with results for the 
cost, energy intensity, and water recovery. These scenarios 
were implemented in WaterTAP3 for a facility with the 
production capacity of Big Spring (2 MGD) as well as its 
influent from treated wastewater and its inland context. 
Scenarios DWI-A and DWI-B are deep well injection. DWI-
B included ozonation, BAF, lime softening, and a second stage 
of RO to recover additional water prior to injection. The three 
ZLD scenarios all include ozonation, BAF, lime softening, and 
a second stage of RO. ZLD-A involves an evaporation pond 
and landfill. ZLD-B involves a brine concentrator prior to the 
evaporation pond. ZLD-C has a brine concentrator and 
crystallizer prior to the landfill. 
The deep well injection unit model in WaterTAP3 assumes 

the water is transported via pipeline. The capital costs are 
scaled to those for a deep well injection site used for the Kay 
Bailey Hutchison Desalination Plant located in El Paso, Texas. 

Capital costs are a function of the piping distance ($35,000 per 
mile) and the well pump construction. Unless otherwise 
specified, the pipe distance from the treatment facility to the 
deep well injection site is assumed to be 10 miles. If the brine 
were to be trucked from the treatment facility, transportation 
in Texas is less expensive (up to $5.2/m3) than in other states 
like Pennsylvania (up to $31.4/m3) due to the higher number 
of injection sites and thus closer proximity to a suitable site 
according to an estimate for trucking costs of produced 
water.90 Electricity costs are a function of the total dynamic 
head (TDH) of the well pump that is assumed to be 400 ft if 
not otherwise specified. A full description of the costing 
method for deep well injection in WaterTAP3 is available in 
the model documentation.58 

The two DWI scenarios have a lower LCOW than the three 
ZLD scenarios (Figure 11). The two-stage RO system used in 
ZLD-B concentrates the brine in the waste stream further, is 

Figure 11. WaterTAP3 estimated (a) cost and (b) energy intensity for zero liquid discharge scenarios for semiarid inland settings. The sizes of the 
facility and baseline treatment train are those of the Big Spring Raw Water Production Facility. 

ACS ES&T Engineering pubs.acs.org/estengg Article 

https://doi.org/10.1021/acsestengg.1c00351 
ACS EST Engg. XXXX, XXX, XXX−XXX 

N 

Pursuant to the DOE Public Access Plan, this document represents the authors' peer-reviewed, accepted manuscript. 
The published version of the article is available from the relevant publisher.

https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig11&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig11&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig11&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig11&ref=pdf
pubs.acs.org/estengg?ref=pdf
https://doi.org/10.1021/acsestengg.1c00351?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


more energy intensive, and increases the LCOW, despite an 
increase in the system’s recovered water from the second stage 
RO. The disadvantages of DWI are lower overall water 
recovery relative to ZLD, an increase in the salinity of 
groundwater if the aquifer is not well isolated, and potential 
contamination of the aquifer due to lack of a post-treatment 
step as in DWI-A. 
Scenarios ZLD-B and ZLD-C use thermal systems that 

include pretreatment of wastewater that reduces its scaling 

potential and then goes through a brine concentrator and brine 
crystallizer or an evaporation pond. The most common 
technology used for brine concentration is mechanical vapor 
compression (MVC). This technology has a high capital cost 
due to the use of materials such as titanium or stainless steel 
that prevents corrosion. MVC is also energy intensive and can 
consume 20−25 kWh/m3 of treated water to reach TDS below 
10 mg/L in finished product water and maintain a high-water 
recovery rate of greater than 98%. The brine concentrator 

Figure 12. Sensitivity analysis of LCOW, water recovery, and electricity intensity for three potable reuse facilities. Values are shown for uniform 
increments in variation of a specified input parameter within the range shown in parentheses in the right-hand column. Analyses were performed in 
WaterTAP3. 

ACS ES&T Engineering pubs.acs.org/estengg Article 

https://doi.org/10.1021/acsestengg.1c00351 
ACS EST Engg. XXXX, XXX, XXX−XXX 

O 

Pursuant to the DOE Public Access Plan, this document represents the authors' peer-reviewed, accepted manuscript. 
The published version of the article is available from the relevant publisher.

https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig12&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig12&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig12&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestengg.1c00351?fig=fig12&ref=pdf
pubs.acs.org/estengg?ref=pdf
https://doi.org/10.1021/acsestengg.1c00351?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


consequently represents more than half of the electricity 
intensity for the ZLD-B and ZLD-C scenarios (Figure 11). 
The LCOW values in ZLD-B and ZLD-C are higher than in 